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TEST REPORT CERTIFICATION

Applicant Zhuhai FTZ Oplink Communications, Inc.
Manufacturer Dongguan Quan Sheng Electric Co., Ltd.
EUT Description WiFi Smart Plug
FCCID OS3WPS01
(A) Model No. : WPS1201
(B) Serial No. : N/A
(C) Power Supply AC 120V/60Hz
(D) Test Voltage : AC 120V/60Hz

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct 2012
ANSI C63.4:2003

(FCC 47 CFR Part 15C, §15.205 and §15.207 and §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limit.

The measurement results are contained in this test report and AUDIX Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,

this report shows that the EUT to be technically compliant with the requirements of FCC
standards.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: Oct. 16 ~ 18,2013 Date of Report:  Oct. 21, 2013

Producer: y/uw. ) M

(Tina Huang/Adménistrator)

Signatory: % g
2 /ZWV

(Ben Cheng/Manager,
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GENERAL INFORMATION

1.1. Description of Device (EUT)

Product WiFi Smart Plug
Model Number WPS1201
Serial Number N/A

Zhuhai FTZ Oplink Communications, Inc.
Applicant #29, #30 Lianfeng Avenue, Free Trade Zone, Zhuhai City,
Guangdong Province, 519030 China

Dongguan Quan Sheng Electric Co., Ltd.

Manufacturer Chu-Tang 2nd Industrial Park Hou-Chieh Town Dongguan
Guangdong 523963 China.
FCCID OS3WPS01

Fundamental Range 802.11b: 2412MHz ~ 2462MHz

Frequency Channel 11 channels

Radio Technology DSSS Modulation (DBPSK/DQPSK/CCK)

Data Transfer Rate 1/2/5.5/11Mbps

Antenna Gain -1.13dBi

Antenna Type PCB Antenna
Date of Receipt of Sep. 25,2013
Sample

Date of Test Oct. 16 ~ 18,2013

AUDIX Technology Corporation  Report No. EM-F1020779
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1.2. Data Rate Relative to Output Power
802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)
1 DBPSK 1 18.74
1 DQPSK 2 18.32
1 CCK 5.5 18.28
1 CCK 11 17.92

1.3. Test Configuration for Each Test Item

802.11b
Test Item
Data Rate for Test(Mbps)
6dB Bandwidth 1
Peak Power Spectral Density 1
Peak Output Power 1
Band Edge 1

1.4. Tested Supporting System Details

1.4.1.

1.4.2.

1.4.3.

NOTEBOOK PC

Model Number
Serial Number
FCCID

BSMI ID
Brand

D-Sub Cable
AC Adapter

Power Cord
POWER SOCKET

Model Number
Serial Number
Manufacturer
Power Cable

JIG BOARD

Model Number
Serial Number
Manufacturer
Bus Cable
Power Cable

ZL5

LXAS550597854918A27EMO1

By DoC
R33142
acer

Shielded, Detachable, 1.5m
LITEON, M/N PA-1650-02
DC Cord: Non-Shielded, Undetachable, 1.8m

Non-Shielded, Detachable,

N/A
N/A
AUDIX

Non-Shielded, Detachable,

N/A
N/A
Power tech

Non-Shielded, Detachable,
Non-Shielded, Detachable,

1.8m

1.8m (3 Pin)

0.1m
1.0m

AUDIX Technology Corporation

Report No. EM-F1020779




1.4.4. TRANSFORMER

Model Number
Serial Number
Power Cable

FCC ID: OS3WPS01
Page 7 of 39

N/A
N/A
Non-Shielded, Detachable, 0.15m

1.5. Description of Test Facility

AUDIX Technology Corporation
EMC Department

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Name of Firm

No. 8 Shielded Room
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Test Location & Facility
(C8/AC)

Semi-Anechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

May 11, 2012 File on

Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0

TAF Accreditation No 1724

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB

Radiation Test
. 300MHz~1000MHz +2.74dB

(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB
Emission Limitations +0.13dB

AUDIX Technology Corporation  Report No. EM-F1020779



2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

FCC ID: OS3WPS01

Page 8 of 39

The following test equipment was used during the conducted emission measurement
(No. 8 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |[Test Receiver R&S ESCS30 100265 Aug. 22,13’ | Aug. 21, 14°
2. |A.M.N. R&S ESH2-75 100366 Mar. 19, 13’ | Mar. 18, 14’
3. |L.LS.N. Kyoritsu KNW-407 8-881-13 Jan. 21,13 | Jan. 30, 14’

2.2. Block Diagram of Test Setup
AC POWER
SOURCE € TRANSFORMER AMN
TEST RECEIVER ‘ Power Socket
| EUT
|
PERSONAL COMPUTER |
| JIG BOARD [ NOTEBOOK PC
PRINTER I l
L.IS.N. 50 OHM TERMINATOR
EUT: WIFI SMART PLUG
— : POWER LINE —: SIGNAL LINE

2.3. Powerline Conducted Emission Limit §15.207, Class B]

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuV
5SMHz ~ 30MHz 60 dBuVvV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT
shall be deemed to meet both limits and measurement with the average
detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation  Report No. EM-F1020779



2.4.

2.5.

2.6.
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Notebook PC was running test software “UTF-8 Teraterm pro” to set EUT
(WiFi Smart Plug) on transmitting and receiving during all testing.

Test Procedure

The EUT (link Notebook PC) was placed on the table which was above the ground by
80cm and Notebook PC’s adapter power cord connected to the AC mains through an
Artificial Mains Network (A.M.N.). This provided a 50 ohm coupling impedance for
the measuring equipment. (Please refer to the block diagram of the test setup and
photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to ANSI C63.4-2003 regulation during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT WiFi Smart Plug M/N  WPS1201
Test Date Oct. 17,2013 Temperature 25 Humidity 58

The details are as follows

Reference Test Data
Mode
Neutral Line
1. #2 #1

AUDIX Technology Corporation  Report No. EM-F1020779
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AUDIX TECHHOLOGY Corp. EMC Department
l I IX Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.O.C.

Tel :+856-2-26@92133  Fax:+886-2-26099303
Email :emcaudixtech. com

Data: 2 File: D:'test data’REPORT2013WCTM 1310000 C 1TM1309239-C-D.EMG {4)
IE“]Loa‘\."el (dBuV) Date: 2013-10-17
L

CC15B-
ﬁl] FCC [15B-B

CLASS B (AV)

50
40
30
20
10
Glfl.15
S5ite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT
Pover Rating :
Test Mode
Freq.
{MHz )
1 9.150
2 a.150
3 8.312
4 9.312
5 a.516
[ 8.516
7 9.989
8 9.989
9 2.309
10 2.309
11 5.898
12 5.898

0.5 1 2 5 10 20 30
Frequency {(MHz)
: No.8 Shielded Room Data no. = 2
ESH2-ZI5 366 Anmt. pol. : HEUTRAL
: FCC 15B-B
 25%0 / 58% ESCS (265) Engineer : Jack_UWu
: WPS1291
128Vac/60Hz
: Operating
AMN . Cable Emission
Factor Loss Reading Level Limits HMargin Remark

(dB) (dB) (dBuV) (dBuv)  (dBuV)  (dB)

9.21 0.4 46.97 47.22 55.99 8.77  Average
9.21 ©.44 53,58 53.83 65.99 12.16 QP
9.22 0.84 44.44 44.70 49.93 5.23  Average
9.22 0.8 51.36 51.62 59.93 8.31 QP
9.23 o.e4 37.32 37.59 46.08 8.41 Average
9.23 o0.84 43.86 44.13 56.80 11.87 QP
9.24 0.5 32,95 33.24 46.08 12.76  Average
89.24 0.65 48.25 48.54 56.066 15.46 QP
9.28 0.9 36.49 36.86 46.08 9.14  Average
9.28 0.99 41.74 42.11 56.80 13.89 QP
9.34 0.15 35.89 35.58 50.80¢ 14.42 Average
0.34 0.15 41.29 41.78 60.00 18.22 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020779
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AUDIX TECHHOLOGY Corp. EMC Department
Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.O.C.

Tel:

+386-2-26092133

Fax :+886- 2 - 26099303

Email :emcaudixtech. com

Data: 1 File: D:test dataiREPORT'20113/C1M1310XXX\C 1M1309239-C-D.EMG (4)
IE“]Le‘\."el {dBu\) Date: 2013-10-17
7o —1.
GOR | . FCC[15B-B
50 ! CLASS B (AV)
40
30
20
10
GEl.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
S5ite no. : No.8 Shielded Room Data no. 1
Dis. / Ant. ESH2-ZI5 366 Ant. pol. LINE
Limit : FCC 15B-B
Env. / Ins. : 25%C / 58% ESCS (265) Engineer : Jack_UWu
EUT : WPS1291
Pover Rating : 120Wac/60Hz
Test Mode : Operating
AMN . Cable Emission
Freq. Factor Loss Reading Level Limits HMargin Remark
{(MHz ) (dB) (dB) (dBpv) (dBpv) {dBpy') (dB)
1 @, 155 g.11 e.ed4 45.16 45.31 55.74 18.43  Average
2 @.155 g.11 o.ed4  58.786 50.85 65.74 14.89 QP
3 B8.316 0.12 8.4  43.47 43.63 49.98 6.35 bLverage
4 2.310 9.12 2.1 58.63 50.79 59.98 9.19 QP
5 2.459 0.12 a.e4  41.26 41.42 46.71 5.29 Average
[ 8.459 0.12 a.e4 48.75 48.91 56.71 7.ga QP
7 1.762 g.16 0.7 34,97 34,30 46.900 11.78  Average
8 1.762 @g.16 @.97 48.65 40.88 56.@@ 15.12 QP
9 2461 ©.18 9.69 35.809 35.36 46.08 190.64  Average
18 2461 ©.18 0.99 48.72  48.99 56.89¢ 15.81 QP
11 5.867 @a.21 a.15 35.81 36.17 50.8@¢ 13.83 Average
12 5.867 g8.21 @.15 43.47 43.83 60.80 16.17 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020779



3.1. Test Equipment

3. RADIATED EMISSION MEASUREMENT

FCC ID: OS3WPS01
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The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 18,13’ | Aug. 17, 14’
Test Receiver R&S ESCS30 100338 Jul. 01, 13” | Jun. 30, 14°
Amplifier HP 8447D | 2944A06305 | Feb. 19, 13° | Feb. 18, 14’

iodi UHALP
Log Periodic Schwarzbeck 0810 | Mar. 02, 13’ | Mar. 01, 14’
Antenna 9108-A
Biconical Antenna CHASE VBA6106A 1264 Mar. 02, 13’ | Mar. 01, 14°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. [ Serial No. Last Cal. Next Cal.
Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 18,13 | Aug. 17, 14’
Test Receiver R&S ESCS30 100338 Jul. 01, 13” | Jun. 30, 14°
Pre-Amplifier HP 8449B | 3008A02676 | Mar. 01, 13” | Feb. 28, 14’

7NSL10-244
2.4GHz Notch Filter K&L 1.5E130.5-0 1 Jun. 13,13’ | Jun. 12, 14’
0

3GHz High Pass Microware | y36018G1 | 484796 | Jun. 13, 13° | Jun. 12, 14°
Filter Circuits
5GHz Notch Filter Microware | 0558771 | 459776 | Jan. 05, 13" | Jan. 03, 14°

Circuits
Horn Antenna EMCO 3115 9112-3775 | May 07, 13° | May 06, 14’
Horn Antenna EMCO 3116 2653 Oct. 11, 13° | Oct. 10, 14’

3.2. Test Setup

3.2.1.

AC POWER

SOURCE “

EUT

l

Block Diagram of connection between EUT and simulators

B Power Socket

JIG BOARD

— | NOTEBOOK PC

EUT: WIFI SMART PLUG

AUDIX Technology Corporation

Report No. EM-F1020779
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
—— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3 METERS

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F1020779
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3.3. Radiated Emission Limits (§15.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1. Setup the EUT (WiFi Smart Plug) via Notebook PC and simulator as shown on
3.2.

3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “UTF-8 Teraterm pro”.

3.4.4. The EUT supports 802.11b mode, we performed high, middle, low channels for
spurious emission and listed test data in this report.

AUDIX Technology Corporation  Report No. EM-F1020779
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower. The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is IMHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Peak detector.
Pursuant to ANSI 4.2.2, peak detector is an alternate option for frequency from
30MHz to 1000MHz.

Above 1GHz was measured with peak and average detector. For frequency from
1GHz to 25GHz, we checked it in 1 meter distance and with a shorter cable 2 meter
instead of original’s.  There is no signal exist.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average limit, we
didn’t perform measurement in average detector.

AUDIX Technology Corporation  Report No. EM-F1020779
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3.6. Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT WiFi Smart Plug M/N  WPS1201

Test Date Oct. 09,2013  Temperature 24 Humidity 40%

For Frequency Range 30MHz~1000MHz:
The EUT with following test modes were performed during this section testing and all

the test results are listed in section 3.6.1.

Type of Reference Test Data
Mode Channel | Frequency | Test Mode - -
Network Horizontal | Vertical
1. CH1 2412MHz #2 #1
2. 802.11b CH6 2437MHz | Transmit #1 #2
3. CH 11 2462MHz #2 #1

* Above all final readings were measured with Peak detector.

Frequency above 1GHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.2.

Type of Reference Test Data
Mode Channel | Frequency | Test Mode - -
Network Horizontal | Vertical
1. CH1 2412MHz - (Notet) (Noted)
2. 802.11b CH6 2437MHz | Transmit - (ate3) #7
2. CH 11 2462MHz --(Noted) #7
Note: 1. Above all final readings were measured with Peak detector.

2. For measurements above 4GHz to 5.5GHz, the peak measured value
complies with the average limit, it is unnecessary to perform an average
measurement. (According to ANSI C63.4-2003 section 8.3.1.2)

3. There is no signal be found at horizontal polarization above 1GHz.

4. There is no signal be found at above 1GHz.

5. The emissions (up to 25GHz) not reported are too low to be measured.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Type of Reference Test Data
Mode Channel | Frequency | Test Mode - -
Network Horizontal | Vertical
1. CH 1 2412MHz ) #3,#4 | #1,#2
802.11b Transmit
2. CH 11 2462MHz #5.#6 | #7,#8

AUDIX Technology Corporation
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3.6.1.

802.11b, Transmit, Frequency: 2412MHz

Site no.
Dig. / Bnt.
Linit

Env. / Insz.
EUT

Tezt Wode

FCC ID: OS3WPS01
Page 17 of 39

For 30-1000MHz Frequency Range Measurement Results

D hudix NO.1 Chanber

D dm GELBL12D 338E1

: FCC PART 1GC
DOR3CA42% NO90304(140)
: WPs1201

Fawer Rating :

ACLE0Y/B0Hz

D THE41E(802.11 )

int. Cable
Factor Loge EFeading
(dBE/m} (dB] (dB )
1E. 42 1.20 §.24
12,25 2.20 20.71
11.25 2,60 £2.ER
10.15 2.70 23,36
18.81 B.30 3.87

Data no. = 2
fnt. pol. @ HORIZONTAL
Engineer ¢ Jianlun_hung
Emizzion
Level Limits Warzin  ERemark
(dBat/m)  (dBaW/m)  (dB)
26,86 40.00 13.14 Peak
35,16 43,50 5,34 Peak
36,71 43,50 £.749 Peak
3R, £1 43,480 7.29 Peak
28,98 48.00 17.02 Feak

Femarks: 1. Emizzion Level= dntenna Factor + Cable Logs + Eeading.
2. The emizgion levels that are 204B helow the official limit are not reported.

Site no.
Dig. / dnt.
Linit

Env. / Insz.
EUT

Tezt Mode

ofudix NO.1 Chamber

D dm CELGBL1ED 338E1

: FCGC PART 154G
DOR3CA42% NO90304(140)
* WPR1201

Fawer Rating :

AC120Y/60Hz

: THE41E(802.11 b)

Data no. 1
fnt. pol. @ VERTICAL
Engineer ¢ Jianlun_hung

int. Cahle
Factor Logg Eeading
(B m) (dB) (AR i)
16,48 1.20 19.27
8,38 1.50 2700
11.75 2,15 24 BE
17.46 B.00 4,88

Emizzion
Level Limits Warzin  Remark
(dBet/m)  (dBat/m)  (dE)
a6, &4 40.00 3.11 Peak
a6, 88 40.00 .12 Peak
38,56 43,50 4,94 Peak
BELEE 4. 00 17.78 FPeak

Femarks:® 1. Emizzion Level= dntenna Factor + Cable Logs + Eeading.
2. The emizgion levels that are Z0dB helow the official limit are not reported.
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802.11b, Transmit, Frequency: 2437MHz

Site nao.
Dig. / bnt.
Linit

Env. / Ing.
EUT

Fower Rating :

Tezt Wode

D ohudix NO.1 Chanber Data no. 1
odn CELGL1ZD 33821 fnt. pol. = HORTZONTAL
: FCC PART 150
Do23eC/42E 0 WY0304(140) Engineer : Jianlun_hune
 WP31201
#1220V RB0Hz
D Tx24370802.110)
int. Cahle Emigzion
Factor Loz Feading Level Limits Margin  Eemark
(dB/m) (dB) (AR ) (dBuWfm)  (dBaV/m)  (dB)
12.33 2.a0 18,56 33,14 43,580 10.31 Feak
10.30 2.70 20,14 8. 14 43.50 5. 3R Feak
14,57 4.14 14,61 33,38 4E.00 12,63 Feak
16.01 4,60 11.83 32,449 4E.00 13.51 Feak

Femarks:

1. Emizzion Level= bdnternna Factor + Cable Loze + Reading.

2. The emizgion levels that are 204B helow the official limit are not reported.

Site no.
Dig. / int.
Linit

Env. / Ins.
EUT

Tezt Wode

AC120Y/B0Hz

int.
Factor
(dB/m)

D Tx2437(808. 11b)

Cable

Logg
(dB]

Dobudix NO.1 Chamber
D 3w CBLELIZD 33821
: FCGC PART 154G
DOR3xCA42% NO0304(140)
: WP31201

Fower Rating :

Feading
(dBe )

2.81
12.25
10.30
17.50

1.80
2.20
2.70
g.00

Data no. = %
dnt. pol. @ YERTICAL
Engineer ¢ Jianlun_hung
Emizzion
Level Limits Warzin  Remark
(dBetsm)  (dBaV/m)  (dB)
37.49 40.00 2.41 Peak
36,16 43.50 7.4 Feak
33,47 43.50 10.03 Feak
31,827 45,00 14.73 Feak

Femarks:

1. Emizgion Level= Mnternna Factor + Cable Lozs + Eeading.

2. The emizgion levels that are 204B below the official limit are not reported.
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802.11b, Transmit, Frequency: 2462MHz

Site no.

FCC ID: OS3WPS01
Page 19 of 39

Dobudix NO.1 Chamber Data no. = %
Dig. / dnt. * 3n CELGL1ZD 338E1 fnt. pol. @ HORIZONTAL
Linit : FCC PART 154G
Env. / Ins. @ 23xC/42% N90304(140) Engineer : Jianlun_hung
EUT  WPs1201
Power Rating @ AC1Z0Y/60Hz
Test Wode D THE4R2080E. 11h)
int. Cable Emizszion
Freq. Factor Logg Feading Level Limits Marzin  Remark
[MHz) (dE,/m) (dE) (dB ) (B Wm) (dBe Vdm)  (dB)
1 1B3.ER 10.30 2.70 24 _B5 a7.EB5 43,50 5.8R Fealk
2 3g1.87 14.52 4,20 14.71 ad3.43 45,00 12.57 Fealk
Femarks: 1. Emigsion Level= dntenna Factor + Cable Logs + Eeading.
. The emigzion levels that are 2048 helow the official limit are not reported.
Site no. D budix NO.1 Chamber Data no. & 1
Dig. / dnt. * 3n CELGL1ZD 338E1 fnt. pol. @ YERTICAL
Linit : FCGC PART 154G
Env. / Ins. @ 23#C742% NI03040140) Engineer : Jianlun_hung
EUT CWPR1EDL
Power Rating @ ACIZ0Y/G0Hz
Tezt Wode DO THE4BE080E.110]
int. Cahle Emizzion
Fred. Factor Logg Feading Level Limits Warzin  Remark
(MHz) (dB/m) (dB] (dBe ) (dBetsm)  (dBaV/m)  (dB)
1 53,28 a.61 1.50 2687 aR. 48 40.00 3.08 Fealk
2 111.4% 12,24 2.20 21.1% a5, 56 43,50 7,94 Fealk
Femarks: 1. Emizzion Level= dntenna Factor + Cable Logs + Eeading.

. The emigzion levels that are 20dB helow the official limit are not reported.
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3.6.2.

FCC ID: OS3WPS01
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Above 1GHz Frequency Range Measurement Results

802.11b, Transmit, Frequency: 2437MHz

Site nao.
Dig. / bnt.
Linit

Env. / Ins.
EUT

Fower Rating :
Tezt Mode

Fred.
(MHz)

1. Emizzion Level= bdnternna Factor + Cable Loze + Reading.

Femarks:

odn

D obudix WO.1 Chanber Data no. = 7
311674927) fnt. pol. @ VERTICAL
D FCC PARTIGCCIG-4Y)
DO23EC/42E WY0304(140) Engineer : Jianlun_hune
 WP31201
BG120Y/ROHz
D TxZ437(802.11h)
int. Cable Emizzion
Factor Logs EFeading Level Limits Warzin  ERemark
(dBE/m} (dB] (dB ) (B Wim) (dBeVdm)  (dB)
SR 5.13 877 51,18 5400 2.ER Fealk

2. The emizgion levels that are 204B helow the official limit are not reported.

802.11b, Transmit, Frequency: 2462MHz

Site nao.
Dig. / bnt.
Linit

Env. / Insz.
EUT

Fawer Rating :
Tezt Mode

Freq.
(MHz)

1. Emizgion Level= Mnterma Factor + Cable Lozs + Eeading.

Femarks:

D obudix WO.1 Chanber
Dodn
P FCC PARTIGC(I1G-4Y)

Data no. = 7

A115(4927) bnt. pol. @ VERTICAL

DOR3C/42E N90304(140) Engineer : Jianlun_hung
 WP31201
BC1EZ0Y/ROHz
: THE4BZEB0E. 11D)
int. Cable Emizszion
Factor Loz Eeading Level Limits Warzin  Remark
(B m) (dRB) (dB YY) (dBet/m)  (dBaV/m)  (dB)
33,88 9.13 q.34 51.75 54,00 2,85 FPeak

The emiszion levels that are 20dB below the official limit are not reported.
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3.6.3. Restricted Bands Measurement Results

Date of Test Oct. 18,2013 Temperature 23
EUT WiFi Smart Plug Humidity 62
Test Mode 802.11b, Transmit, Channel: 01, Frequency: 2412MHz
Data: 3 File: C:\Userslaudix\Desktopick 3 EEC1M1309239\C1M1309239 wifi E6 FCC B out of
g'{LeVEI {dBuV/m)
90 2
80 Fccé;}ms.w]
70 n’ | -6dB
60|
50 vty . ) e
40
30
20,
10
2310 2340. 2360, 2380, 2400. 2420. 2430
Frequency (MHz)
Site no. ¢ fudix NO.1 Chanber Data no. & 3
Dig. / fnt. @ 3m  3115(4927) dnt. pol. @ HORIZOWTAL
Linit : FOG PART 1GC(1G-PK)
Env. / Ins. @ 23=C/428 N30304(140) Engineer & Jianlun_hung
EUT ¢ WPS1201
Power Rating @ AC120V/B0Hez
Test Wode © THE41E(302.11 b}
int. Cahle Emiszion
Freg, Factor Logs Reading Level Limits Wargin = Remark
(MHz) {dB/m) (dB) (dBe ) (dBes¥/m)  (dBu¥/n)  (dB)
1 2383.384 28,47 G.34 9.54 44,35 74.00 29,85 Pealk
2 2380.04 28.47 G.34 10.65 45, 46 74.00 28.54 Peak
3 2411.04 28.51 6.3B 53.30 38.17 74.00 -14.17 Pealk

Remarks: 1. Emiszion Level= Antenna Factor + Cable Logs + Reading.
The emimsion levels that are Z0dB below the official limit are not reported.

Data: 4 File: C:WUsers\audix\Desktop'E3ERE\C1M13092391C1M1309239 wifi E6 FCC B¥i#out of
o7 Level (dBuvim)
90 75
80
70
60 FEC PART15C(1G-AV)
50 / | -6aB
12
30
20
10
GZZHU 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Site no. © hudix NO.1 Chanber Data no. = 4
Diz. f hnt. & 3n 31150(4827) dnt. pol. @ HORIZONTAL
Limit ¢ FGO PARTIGG(1G-4V)
Env. / Ing. & 23xC/48% NOD30A(140) Engineer : Jianlun_hung
EUT H
Power Rating @ ACLZO¥/BOHz
Test Wode t TKE4IETB02.11 b)
hnt. Cahle Emiszion
Freg, Factor Logs Reading Lewel Limitg Wargin  Remark
(MHz) (dB/n) (dB) (dBu vy (dBut/m)  (dBuW/m) (dB)
1 2388.84 28.47 G.34 -1.45 32.86 54,00 21.14 lverage
2 2380.04 28.47 B.34 -1.83 32.88 94,00 21.12 lverage
3 241118 28.561 G.36 50.43 35.35 54.00 -31.35 lverage

Remarks: 1. Emizzion Level= Antenna Factor + Cable Logs + Reading,
2. The emisgion levelg that are 20dB below the official limit are not reported.
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Date of Test

EUT

Test Mode

Oct. 18, 2013

FCC ID: OS3WPS01
Page 22 of 39

Temperature 23

WiFi Smart Plug

Humidity 62

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

Data: 1 File: C:WUserslaudix\Desktop'R>EEEC1M1309239\C1M1309239 wifi E6 FCC B \out of
97Le\lel {dBuV/m} _
90 T
80 FC[@AH}-PKJ
70 { 1 _6dB
60
50 »
40
30
20
10
02310 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Site no. todudix NO.L1 Chamber Data no. 1
Dig. / Ant. @ 3m  3115(4927) dnt. pol. @ VERTICAL
Linit t FCC PART 15G(1G-FK)
Env. / Ins. @ Z3+C/42% WA030401400 Engineer : Jianlun_hung
EUT © WPE1Z01
Power Rating @ AC120Y/60Hz
Test Wode ¢ TH24121802.11 b
Arit. Cable Enigsion
Freg, Factor Logg Reading Level Limits Wargin  Remark
(MHz) (dB/n) (dB) (dBee ) (dBee/m)  (dBae¥im)  (dB)
1 £388.84 28.47 B.34 9.21 4402 74.00 29,88 Peak
2 2380.04 28.47 B.34 3.29 43.10 74.00 30.90 Peak
3 2411.04 28.51 B.36 56. 34 41.21 74.00 -17.21 Peak

Remarks: 1. Emisgion Level= Antenna Factor + Cable Logs + Beading,
2. The emizsion levels that are 20dB helow the official limit are not reported.

Data: 2 File: C:Wserslaudix\Desktopick > EEC1M1309239\C1M1309239 wifi E6 FCC B lout of
97Le‘\'el (dBuvim)
20 3
80
70
60 FEC PART15C(1G-AY)
50 / | 6aB
40 - ’/\j
30
20
10
02310 2340, 2360. 2380, 2400, 2420. 2430
Frequency (MHz}
Site no. ¢ hudix NO.1 Chanber Data no. : %
Dis. / dnt. ¢ 3n 3115(4027) dnt. pol. @ VERTICAL
Linit ¢ FOO PARTIGCE1G-4Y)
Env. / Inz. @ 23+C/42% WO0304(140) Engineer : Jianlun_hung
EUT ¢ WPS1e0l
Power Rating : AC1Z20Y/B0Hz
Test Wode ¢ THE412(302.11 W)
Arit. Cable Enizzion
Freg, Factor Logg Reading Level Limits Wargin  Remark
(MHz) (dB/n) {dE} (dBu ) (dBut/m)  (dBa¥im)  (dB)
1 238E.34 28,47 B.34 -1.81 33.00 54.00 21.00 hverage
2 2390.04 28.47 B.34 -1.79 33.02 54,00 20.98 hverage
3 2411.18 28.51 B.36 53.44 85.31 54.00 -34.31 hverage

Remarks: 1. Emisgion Level= Antenna Factor + Cable Logs + Beading.
2. The emiszion levels that are 20dB below the official limit are not reported.
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Date of Test

EUT

Test Mode

Oct. 18, 2013

FCC ID: OS3WPS01

Temperature

WiFi Smart Plug

Humidity

Page 23 of 39

23

62

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

Data: 5 File: C:Wserslaudix\Desktopick > EEC1M1309239\C1M1309239 wifi E6 FCC B lout of
97Le‘\lel (dBuv/m)
90 1
80
/ FCC PART 15C(1G-PK)
70 f y BB
60
50 =, " e
40
30
20
10
c'2430 2440, 2450, 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz}
Site no. ¢ hudix NO.1 Chanber Data no. : &
Dis. / dnt. ¢ 3n 3115(4027) dnt. pol. : HORIZONTAL
Linit ¢ FOO PART 15G(1G-PE)
Env. / Inz. ¢ 23+C/42% NO0204(140) Engineer : Jianlun_hung
EUT © WPE1z01
Power Rating : AC120Y/60Hz
Test Wode ¢ THE4BE(302.11 B}
Arit. Cable Enizzion
Freg, Factor Logg Reading Level Limits Wargin  Remark
(MHz) (dB/n) (dB) (dBu ) (dBut/m)  (dBa¥im)  (dB)
1 24B1.90 28. B2 G.42 52,65 E7.68 74.00 -13.68 Pealk
2 2433.50 28.66 B.45 10.32 45,43 74.00 28.57 Peak
3 2434.50 28. 6B B.48 10.44 45.58 74.00 28.45 Pealk
Remarks: 1. Emisgion Level= Antenna Factor + Cable Logs + Beading.

2. The emiszion levels that are 20dB below the official limit are not reported.

Data: 6 File: C:Wserslaudix\Desktop'SRSEEEC1M1309239\C1M1309239 wifi E6 FCC By \out of
gyLevel {aBuvim)
90 7
80
70
80 FCC|PARTA5C(1G-AV)
50 | \ -6dB
40_/_/\/ \ Es
30
20
10
02430 2440, 2450, 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Site no. ¢ obudix NO. L1 Chanber Data no. : B
Dig. / Ant. @ 3m  3115(4027) dnt. pol. ¢ HORIZONTAL
Linit t FOO PARTLECT1G-AY
Env. / Ing. @ 23#C/42% WAN30A(1400 Engineer ! Jianlun_hungz
EUT © WPs1201
Power Rating @ AG120Y/B0Hz
Test Wode t THE4BE(302.11 b]
At Cahle Enizzion
Frea, Factor Logs Reading Level Limits Wargin  Remark
(MHz) (dB/n) (dE) dBae W) (dBee/m)  (dBae¥im)  (dB)
1 2461.20 28,62 G.42 49, B2 54,68 54.00 -30.68 hverage
2 2483.50 25,86 6,45 -1.88 33.23 54,00 20.77 hverage
3 2484.50 28. 66 G.45 -1.84 33.27 54.00 20.73 fverage
Remarks: 1. Emisgion Level= Antenna Factor + Cable Logs + Beading,

2. The emission levels that are 20dB below the official limit are not reported.
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FCC ID: OS3WPS01
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Date of Test Oct. 18,2013 Temperature 23

EUT WiF1 Smart Plug Humidity 62

Test Mode 802.11b, Transmit, Channel: 11, Frequency: 2462MHz
T FieCoUsorsendinDeskiopS AR MIS0SZS S 00230 i 5 7CC BBt

g7Level (aBuvim)

90
80
/\ FCC PART 15¢{1G-PK)

70 / i 6dB

2430 2440, 2450. 2460, 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHZ)

Site no. ©dudix NO.1 Chamber Data no. = 7
Dig. / hnt. @ 3n 31150(4827) dnt. pol. ¢ YERTICAL
Limit t FCC PART 15C(1G-PE]
Env. / Ins. @ 23C/42% NB030NAC140) Engineer : Jianlun_hung
EUT < WPs1z0l
Power Rating * AC1Z0V/B0Hz
Test Wode t TKE4BE(B02.11 b)
At Cable Emission
Frea, Factor Logs Reading Lewel Limits Warzin  Remark
(MHz) (dB/n) (dB) (dBp ) (dB¥/m)  (dBe¥im)  (dB)
1 2461.90 28,82 G.42 56. 06 91.10 74.00 -17.10 Peak
2 2483.90 28,66 B.45 3.73 43.54 74,00 30.18 Peak
3 2434.50 28.86 B.45 9.91 45.02 74.00 28.83 Peak

Remarks: 1. Emission Level= #ntenna Factor + Cable Loss + Reading.
The emizzion levels that are 20dB helow the official limit are not reported.

Data: 8 File: C:\Wsers\audix\Desktop'ZE BB \C1M1309239/C1M1309239 wifi E6 FCC B¥&EE\out of

gyLevel (dBuvim)

90| 1

80
70

60 FCC|PART15C(16-AV)
50 f | 5dB

40__{__Hr’(/—\/ n

30

20,

10,

02430 2440.  2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530

Frequency (MHz}

Site no. :ohudix NO.1 Chanber Data no. : 8
Dis. / dnt. @ 3m  3115(4887) dnt. pol. @ VERTICAL
Linit ¢ FCC PARTIBG(1G-AY)
Env. / Ins. @ 23=C/42% NI0D30A(140) Engineer ! Jianlun_hung
EUT + WPE1E01
Power Rating @ ACI120Y/60Hz
Test Wode T THEAB2(R02.11 b)
fint.. Cable Enission
Freq, Factor Losg Eeading Level Limits Wargin  Remark
(MHz) (dB/m) 1B} (dBe V) {dBet/m)  (dBa¥/n)  (dB)
1 2461.20 28.62 B.42 52,81 57,80 54,00 -33.85 hverage
2 2483.50 28.86 B.45 -1.87 33.44 54.00 20.56 hverage
3 2434.580 28.66 B.45 -1.87 33.44 54,00 20. 06 hverage

Remarks: 1. Emizzion Level= Antenna Factor + Cable Loss + Reading,
2. The emizgion levels that are 20dB helow the official linit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. |Spectrum Analyzer Agilent | N9030A-544 | US51350140 | Jul. 30, 13° | Jul. 29, 14’

4.2.

4.3.

4.4.

4.5.

Block Diagram of Test Setup

AC POWER
SOURCE

<+— | NOTEBOOK PC TRANSFORMER

| |
JIG BOARD — WIFI SMART PLUG(EUT)

|
SPECTRUM
ANALYZER

Specification Limits [§15.247(a)(2)]
The minimum 6dB bandwidth shall be at least S00kHz.

Operating Condition of EUT

The test program “UTF-8 Teraterm pro” was used to enable the EUT to transmit data
at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 1.5% EBW,
VBW=>3xRBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074 D01 VO03.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Oct. 16,2013  Temperature : 26 Humidity : 50%

Mode | Type of Network| Channel | Frequency | 6dB Bandwidth (MHZz)

1 CH1 2412MHz 9.20
2 802.11b CH6 2437MHz 9.20
CH1l1 2462MHz 9.20

[Limit: least 500kHz]

802.11b, Freqguency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

! RF S0&  DC SEMSE:INT ALIGN AUTO 11:32:35 4M Ot 16, 2013
Marker 1 A 9.200000000 MHz | Avg Type: Log-Pwr TRACE[12345 6
PHO: Fast (5 Trig: Free Run Avg|Hold:>100/100 THPE |1 ikt

IFGain:Low Atten: 30 dB DET|P NNNN N

AMEKr1 9.20 MHz
Ref Offset 0.5 dB
1L%gBIdiv RZf 195.e50 dBm -0.874 dB

a.60

VM )LMI'\-A-\"1A2 045 dBm

050 5

A "
/ 3,
/ \

N Y

L Y :

o N MWM
-B0.5

705

Center 2.41200 GHz Span 50.00 MHz
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S0g  DC

ALIGHN AUTO 113806 AMOct 16, 2013
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802.11b, Freqguency: 2462MHz

Agilent Spectrum Analyzer - Swept SA
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. [Power Meter Anritsu ML2495A 1145008 Oct. 30, 12’ | Oct. 29, 13’
2. |Power Sensor Anritsu MA2411B 1126096 Oct. 30, 12 | Oct. 29, 13°

5.2. Block Diagram of Test Setup

AC POWER
SOURCE

<+— NOTEBOOK PC TRANSFORMER

| |
JIG BOARD — WIFI SMART PLUG(EUT)

|
POWER METER |— POWER SENSOR

5.3. Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4. Operating Condition of EUT

The test program “UTF-8 Teraterm pro” was used to enable the EUT to transmit data
at different channel frequency individually.

5.5. Test Procedure

The transmitter output was connected to the power sensor and record the reading of
power meter.

The measurement guideline was according to KDB 558074 D01 V03.
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5.6. Test Results
PASSED. All the test results are listed below.

Test Date : Oct. 16, 2013

Temperature : 26

FCC ID: OS3WPS01
Page 29 of 39

Humidity : 50%

Mode |Type of Network| Channel | Frequency PR O(lég)rl;; Power
CH1 | 2412MHz 18.74
2 802.11b CH6 | 2437MHz 18.30
CH 11 | 2462MHz 18.33

[Limit: 1Watt. (30dBm)]
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6. EMISSION LIMITATIONS MEASUREMENT

Pursuant to KDB 558074 D01 V03 that emission levels below limits specified in 15.209
would not be required.
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1.

Spectrum Analyzer Agilent  |[N9030A-544|US51350140 | Jul. 30, 13” | Jul. 29, 14°

7.2.

7.3.

7.4.

7.5.

7.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(c)]

The highest level should be at least 20 dB below reference level as measured in
section 8.6.

Operating Condition of EUT

The test program “UTF-8 Teraterm pro” was used to enable the EUT to transmit data
at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW=100
kHz and VBW to 300kHz with suitable frequency span including 100kHz bandwidth
from band edge.

The measurement guideline was according to KDB 558074 D01 V03.

Test Results
PASSED. All the test results are attached in next pages.

Test Date : Oct. 16,2013  Temperature : 26 Humidity : 50%
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802.11b Upper Band edge

Agilent Spectrum Analyzer - Swept SA
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l RF 50¢  DC SEMSE:INT ALIGN AUTO 11:41:24 AM Oct 16, 2013
Marker 1 2.483600000000 GHz | . Avg Type: Log-Pwr TRACE|1 23 45 6
PNO: Fast GO Trig: Free Run Avg|Held:>100/100 IGE L
IFGain:Low Atten: 30 dB DET|P MNNHNM
Mkr1 2.483 60 GHz
Ref Offset 0.5 dB
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- ”AUMJ‘J H %
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#Res BW 100 KHz #VBW 300 kHz Sweep 7.67 ms (1001 pts)
MSG STATUS

802.11b Below Band edge

Agilent Spectrum Analyzer - Swept SA

( RF S0&  DC SEMSE!INT| ALIGH UTO 11:35:34 AMOct 16, 2013
Marker 1 2.399900000000 GHz | _ Avg Type: Log-Pwr TRACE|1 23 4 5 6
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IFGain:Low Atten: 30 dB pETIP MM NN N
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9.50
050 /ﬂMMWMUL\TL\
oAl N J‘/\F HM‘\'"]\' -13.53 dB|
205 /J .
305 / \
-40.5 / ‘L\
Y \
05 Mr M Uui""-
505 b L gt gt ey et
705
Center 2.40000 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
MEG STATUS
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the power spectral density
measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent  [N9030A-544|US51350140 | Jul. 30, 13° | Jul. 29, 14°
8.2. Block Diagram of Test Setup
The same as section.4.2.
8.3. Specification Limits [§15.247(d)]
The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.
8.4. Operating Condition of EUT
The test program “UTF-8 Teraterm pro” was used to enable the EUT to transmit data
at different channel frequency individually.
8.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 100kHz
RBW and >300kHz VBW, set sweep time = Auto.
The measurement guideline was according to KDB 558074 D01 VO03.
8.6. Test Results

PASSED. All the test results are attached in next pages.

Test Date : Oct. 16,2013  Temperature : 26 Humidity : 50%

Mode |Type of Network| Channel |Frequency |Power Spectral Density (dBm)
1 CH1 |2412MHz 6.475
2 802.11b CH6 |[2437MHz 6.114
3 CH 11 |2462MHz 5.990

[Limit: 8dBm]
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Agilent Spectrum Analyzer - Swept SA
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l RF S06  DC SEMSE:INT| ALIGM AUTO 11:34:25aM Oct 16, 2013
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802.11b, Freqguency: 2437MHz

Agilent Spectrum Analyzer - Swept SA

T RF S0g DO SEHSEINT ALIGN AUTO 11:38:39 AMOCt 16, 2013
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802.11b, Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA

] RF S0¢  DC SEMSE:INT ALIGN AUTO 11:40:28 AMOct 16, 2013
Marker 1 2.461475600000 GHz | Avg Type: Log-Pwr TRAE25456
PNO: Far 0 Trig: Free Run Avg|Hold=100/100 THPE M W'y
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Mkr1 2.461 475 6 GHz
Ref Offset 0.5 dB
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08 A /JVM’,\I\_"_/”\I“J\. /L’"_\,«w &
P AN /N h\ sy
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B0 &
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MSG STATUS
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9. DEVIATION TO TEST SPECIFICATIONS

NONE
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10.PHOTOGRAPHS

10.1.Photos of Conducted Disturbance Measurement

FRONT VIEW OF CONDUCTED MEASUREMENT

BACK VIEW OF CONDUCTED MEASUREMENT
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10.2.Photos of Radiated Measurement at Semi-Anechoic Chamber
10.2.1.Frequency Range 30MHz-1GHz

10.2.2. Frequency Range Above 1GHz
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10.3.Photo of Section RF Conducted Measurement
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